
    

 
 

 Redexim-Charterhouse    Verti-Quake® 2510/2516/2521 pag 01 code 1047 
 

POS Part #2510 PART # 2516       PART # 2521 DESCRIPTION REMARKS QUA 

       

1 494.119.112 494.119.164 494.119.216 Frame   1 

2 521.191.600 same same Top link pin   1 

3 523.051.000 same same R-Pin Ø5   3 

4 521.221.600 same same Lift arm pin   2 

5 866.120.020 same same Spring lock washer M12   8 

6 802.120.350 same same Bolt M12x35   8 

7 488.194.110 488.194.160 488.194.210 Rear roller   1 

8 742.300.400 same same Flange Bearing UCFL 206   2 

9 802.140.400 same same Bolt M14x40   4 

10 866.140.020 same same Spring lock washer   4 

11 826.140.140 same same Nut M14   4 

12 468.069.110 468.069.160 468.069.110 Scraper bar   1 

13 864.080.030 same same Washer M8   2 

14 802.080.160 same same Bolt M8x16   2 

15 462.804.320 same same Stand leg   4 

16 802.060.500 same same Bolt M6x50   4 

17 830.060.060 same same Self lock nut M6   4 

18 474.123.700 same same Pin   4 

19 576.180.110 same same Spring   4 

       

       

       

       

       

       

       

       

       

       

       



    

 

 
 

              Redexim-Charterhouse    Verti-Quake® 2510/2516/2521 pag 02 code 1047 
 

POS part # 2510 PART # 2516       PART # 2521 DESCRIPTION REMARKS QUA 

       

20 864.120.030 same same Washer M12   4 

21 830.120.120 same same Self lock nut M12   4 

22 468.029.114 468.029.161 468.029.208 Rear cover   1 

23 468.027.292 468.027.552 468.027.812 Front left cover   1 

24 468.027.290 468.027.550 468.027.810 Front right cover   1 

25 814.080.201 same same Hex Bolt M8x20   11 

26 864.080.030 same same Washer   11 

27        

28 822.120.750  same  same Lifting eye bolt M12   1 

29 915.260.202  same  same Label Verti-Quake Cover  1 

30 915.260.406 915.260.403 915.260.404 Label 2510/2516/2521  2 

31 915.260.200 same same Label Verti-Quake Side  2 

32 921.280.402 same same Safety decal  2 

33 900.260.403 same same Redexim Logo  2 

34 915.120.202 same same Manual Verti-Quake 2516/2521  1 

35 991.140.600 same same Cover manual / tool box  2 

36 991.143.400 same  same  Manual / toolbox empty  1 

37 848.901.200 same same U-bolt complete  2 

38 864.080.040  same  same Large washer M8  4 

39 900.280.402  same  same Safety label manual  1 

       

       

       

       

       

       

       

       

       

       



    

 

 

 
                 Redexim-Charterhouse    Verti-Quake®  2510/2516/2521 pag 03 code 1047 

 

POS part # 2510 part # 2516 part # 2521 DESCRIPTION REMARKS QUA 

1 478.245.440 478.245.700 478.245.960 Weldment knife section right   1 

2 468.121.190 same same Fill plate   12 / 18 / 24 

3 468.101.790 same same Lock plate    12 / 18 / 24 

4 I005112R same same Blade   12 / 18 / 24 

5 804.120.400 same same Bolt M12 x 40  6 

6 804.100.400 same same Bolt M10 x 40  18 

7 804.140.400 same same Bolt M14 x 40  6 

8 802.100.500 same same Bolt M10 x 50  24 / 36 / 48 

9 802.120.550 same same Bolt M12 x 55  6 / 12 / 18 

10 804.140.550 same same Bolt M14 x 55  6 / 12 / 18 

11 830.100.100 same same Nut M10  24 / 36 / 48 

12 830.140.140 same same Nut M14  6 / 12 / 18 

13 830.120.120 same same Nut M12  6 / 12 / 18 

14 826.160.160 same same Nut M16  6 / 12 / 18 

15 866.120.020 same same Spring washer M12   6 

16 866.100.020 same same Spring washer M10  18 

17 866.140.020 same same Spring washer M14  6 

18 478.245.442 478.245.702 478.245.962 Weldment knife section left  1 

19 1441850 same same Gearbox  1 

20 741.500.550 same same Bearing UCF 210  2 

21 804.140.450 same same Bolt M14 x 45  8 

22 830.140.140 same same Nut M14  8 

       

       

       

       

       

       

       

       

       



    

 

 
 

                 Redexim-Charterhouse    Verti-Quake®  2510/2516/2521 pag 04 code 1047 
 

POS part # 2510 part # 2516 part # 2521 DESCRIPTION REMARKS QUA 

1 12694 Same Same Gear Z12 – m8,5   1 

2 12695 same same Gear Z37 – m6   1 

3 12696 same same Final shaft    1 

4 12697 same same Distance bush   2 

5 12698 same same Gear Z25 – m8,5  1 

6 12699 same same Shaft with gear Z13 – m6  1 

7 12700 same same Conical crown Z16 – m10  1 

8 12701 same same Flange  2 

9 12702 same same Housing gearbox  1 

10 12703 same same Bevel pignion Z9 – m10  1 

11 12705 same same Cover gearbox  1 

12 12707 same same Pinion flange  1 

13 12708 same same Nut M40x1,5  1 

14 12709-Dx same same Nut M55x1,5-Dx  1 

15 12709-Sx same same Nut M55x1,5-Sx   1 

16 12710 same same Ring Ø88,9xØ86,2x3  2 

17 12711 same same Ring Ø99,5xØ91x3  2 

18 4091598 Same Same Stud M16x65  12 

19 4408930 Same Same Seal Ø60xØ80x10  1 

20 4411080 Same Same Seal Ø160xØ190x15  2 

21 4424362 Same Same O-Ring Ø92x3,5  1 

22 4480009 Same Same Seal D85  2 

23 4480019 Same Same Seal D100  2 

24  4480048 Same Same Seal D90  2 

25 4561050 Same Same Plug 3/8”  2 

26 4569896 Same Same Level cap 3/8”  1 

27 725.400.200 Same Same Bearing 30208  1 

28 725.500.220 Same Same Bearing 30210  2 

29 725.550.270 Same Same Bearing 32211  3 

30 725.850.290 Same Same Bearing 32017x  2 

       



    

 

 
 

                 Redexim-Charterhouse    Verti-Quake®  2510/2516/2521 pag 05 code 1047 
 

POS part # 2510 part # 2516 part # 2521 DESCRIPTION REMARKS QUA 

31 804.100.350 Same Same Bolt M10x35    18 

32 814.100.250 Same Same Bolt M10x25   6 

33 866.100.020 Same Same Spring washer M10   18 

34 872.090.300 Same Same Circlip D=90   2 

35 872.100.300 Same Same Circlip D=100  2 

36 890.120.300 Same Same Pin Ø12x30  2 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       



    

 

 
 

 
                   Redexim-Charterhouse    Verti-Quake® 2510/2516/2521 pag 06 code 1047 

 

POS PART # 2510   PART # 2516 PART # 2521 DESCRIPTION REMARKS QUA 

1 462.309.100 462.309.110 462.309.130 Skid   1 

2 802.141.200 same same Bolt M14x120   2 

3 866.140.022 same same Spring lock washer M14   4 

4 826.140.140 same same Nut   2 

5 468.123.802 same same Adjuster plate right   1 

6 468.123.800 same same Adjuster plate left   1 

7 816.120.400 same same Tapered Bolt M12x40   4 

8 866.120.020 same same Spring lock washer M12   4 

9 826.120.120 same same Nut M12   4 

10 424.181.500 same same Secure pin skid   2 

11  523.051.000 same same R-Pin Ø5   2 

12 571.283.800 same same Gas strut (without eye)   2 

13 579.140.260 same same Eye   4 

14 802.080.700 same same Bolt M8x70   2 

15       

16 830.080.080 same same Self Lock Nut M8   8 

17 816.080.600 same same Tapered Bolt M8x60   2 

18 406.090.230 same same Bushing   2 

       

       

       

       

       

       

       

       

       

       

       

       

       



    

 
               Redexim-Charterhouse    Verti-Quake® 2510/2516/2521 pag 07 code 1047 

 

POS Part # 2510 Part # 2516 Part # 2521 DESCRIPTION REMARKS QUA 

1 466.121.000 same same Coulterknife bracket   1 

2 464.121.000 same same Plate   1 

3 802.121.200 same same Bolt M12x120   4 

4 866.120.020 same same Spring lock washer M12   4 

5 826.120.120 same same Nut M12   4 

6  I 005130R same same Coulterknife    1 

7 878.080.300 same same Straight slotted pin 8 x 30   1 

8 804.100.250 same same Bolt M10x25   4 

9 826.100.100 same same Nut M10   4 

10 4012329 same same Bolt   1 

11 826.160.160 same same Nut M16   1 

12 215.160.004 same same undeep aeration kit  1 

       

 215.100.002 215.160.002 215.210.002 coulter knife set complete  
Include brackets bolts nuts and 
knifes 

1 

       

       

       

       

       

       

       

       

       

       

       

       

 



    

 

 
 
 
 

 
 
 
 

 
                    Redexim-Charterhouse    Verti-Quake® 2510/2516/2521 pag 08 code 1047 

 

POS part #  2510 Part #  2516 Part # 2521 DESCRIPTION REMARKS QUA 

1 141.024.430 same same Complete collar yoke C12   1 

2 180.014.130 same same Cross journal set   2 

3 151.014.006 same same Outer yoke   1 

4 190.000.014 same same Roll pin for outer yoke   1 

5 152.140.208.0730 same same Outer tube   1 

6 153.140.108 same same Inner tube   1 

7 190.000.012 same same Roll pin for inner tube   1 

8 151.014.007 same same Inner yoke   1 

9 190.000.582 same same Complete ratchet clutch U34   4 

10 142.340.008.7450 same same Complete guard    1 

        

 613.619.092 Same Same PTO complete    

       

       

       

       

       

       

       

       

       

       

       

       

       

 
 


